MAHARASHTRA POLLUTION CONTROL BOARD

Minutes of 1st meeting of Technical Committee (2021-22) for assessment of
application of under change in product-mix

Date 1 317712021
Venue : Microsoft Team Video conferencing.

Technical Committee Members present for the meeting:

1. Shri P K Mirashe, Assistant Secretary (Tech), MPCB Chairman

2. Shri. A.M. Pimparkar Scientist-I, Env. Dept. GoM Member

3. Shri. Bharat Kumar Sharma Regional Director CPCB, Pune Member

4. Shri. B.R.Naidu, Ex- Regional Director, CPCB, Vadodara Member

5. Dr. Anurag Garg, Prof IIT, Mumbai Member

6. Shri. Tuhin Banarjee, Scientist, NEERI, Mumbai Member

s Shri N.N.Gurav, Regional Officer, HQ, MPCB Member convener

Dr. Prakash P. Wadgaonkar, Chief Scientist, NCL, Pune could not attend the meeting.
[...]
Industry shall ensure connectivity of OCEMS data to Board's server and
transmit the data continuously.

o

31|Page



MAHARASHTRA POLLUTION CONTROL BOARD

Agenda item No 06
Proposal No. MPCB-CONSENT-0000112073

M/s. Godrej Industries Ltd.

Plot No. N-73, Additional Ambernath MIDC, Anand Nagar,
Ambernath, District -Thane, Pincode — 421506

Project Details

NIPL Certificate E\I,l:Lu%ertiﬂcate issued by M/s. Sadekar Enviro Engineers

Introduction:

This has reference to the online proposal submitted vide No. MPCB-CONSENT-
0000112073 along with the copies of documents seeking amendment in existing consent
to operate under change in product —mix under the provision of EIA Notification 2006
amended on 02/3/2021

Exiting Clearances:

1. Environmental Clearance is granted to the industry vide F. No. J-11011/612/2010-
IA 1l () dated 13th September 2012.

2. The unit has valid consent to operate vide No. Format 1.0/CAC/UAN No.
0000087690/CR-2006000744 dated 17.06.2020 valid upto 28.02.2025

Project details:

A. Products with change in product mix as below:

Existing Production
Sr. Production quantlty.after
Name of product ol change in
No. Quantity in et ed
[MT/A) product mix
(MT/M)
1 | Monocarboxylic Fatty Acid
i | Fractionated Fatty Acid 16000 16000
.. | Distilled Fatty Acid & Specialty
ii Fatty Acid 2000 2000
i | Oleic Acid 10000 10000
iv | Stearic Acid 32000 31500
Sub Total 60000 55000
Organic surface-active agent
2 (Surfactants), detergent 17000 17000
Glycerin 10800 10800

32|Page
il



MAHARASHTRA POLLUTION CONTROL BOARD

R Production
Existing :
. quantity after
8. Name of product Produf:tnon change in
No. Quantity in e
[MT/A) product mix
(MT/m)
4 | Fatty Easters and condensates 0 500
Total 87800 87800

B. Pollution load Details:
(i) Water & Wastewater Aspect

Before Product Mix

COD TDS
:;. Patcilars ?::;;'ﬁg Effluent g:‘ngrauon in i . = -
) Strong |  Weak y 9 y
Water )
Consumption | 9915 Not Applicable
Trade Effluent Generation
A Process
Activity
Cooling 460 460 2264.37 1041.61 660 303.43
B | Tower &
Boiler
Total 460 460 2264.37 1041.61 660 303.43
Domestic
Effluent
8 Generation, S0 == o = < —
CMD
After Product Mix
COD TDS
:;. sk 00 ?::: ';:ig Effluent g:;lgratlon in = s = T
' Smmml Weak 9 y 9 y
Water :
Consumption | 9915 Not Applicable
Trade Effluent Generation
Process
Activity 460

%\RM-

-~

N 33|Page
¢/}



MAHARASHTRA POLLUTION CONTROL BOARD

. (r::::::g. 460 226028 | 103973 | 65910 | 303.19
Boiler
Total 460 460 2260.28 1039.73 659.10 303.19
Domestic
Effluent
3 Generation, 50 | i i - -
CMD
* Water Consumption will remain same
o Effluent generation will remain same
* Average COD Load will reduce by 1.88 Kg/Day
Treatment System
Trade Effluent:
Industry has provided Effluent Treatment Plant comprising Primary, Secondary
and Tertiary Treatment system followed by Reverse Osmosis & Multi Effect
Evaporator. Treated effluent is recycled in process so as to achieve ZLD.
Domestic Effluent:
Sewage primary treated in septic tank and its overflow connected to secondary
treatment of Effluent Treatment Plant.
(ii)  Air Emission Load:
Sr. Source Fuel Before After Remarks
No. Product Product
- mix Mix
Hot Air 85 85 Lit/Hr/100 | No Change
01 | generator (10 | “POPNG | | imri100 | SCMHr in fuel
1 abhll{nal\ - COMIL Change
HP Boiler (2 FO + Pitch ) ) No
Nos. - 1 oil / LSHS +| 136 LiHr | 136 LitHr | ;5,0
02 Standby) Pitch oil
(70:30 ratio)
PNG 171 SCM/Hr| 171 SCM/Hr
MP Boiler FO + Pitch 392 Lit/Hr 392 Lit/Hr | No Change
03 oil / LSHS +
Pitch oil
(70:30 ratio)

[,\J/)/' 34|Page

-




MAHARASHTRA POLLUTION CONTROL BOARD

PNG 493 SCM/Hr| 493 SCM/Hr
LP Boiler FO + Pitch 1446 Lit/Hr | 1446 Lit/Hr | No Change
oil / LSHS +
04 Pitch oil
PNG 1820 1820 SCM/Hr
SCM/Hr
05 LP Boiler Briquette 65 MT/Day | 65 MT/Day | No Change
Thermic fluid 200 Lit/Hr 200 Lit/Hr No Change
heater for FO/LDO
06 erucic plant (15
LD MENIY) e 305 SCM/Hr| 305 SCM/Hr | No Change
Thermosyphon FO/LDO 58 Lit/Hr 58 Lit/Hr No Change
07 heater for
distillation plant
(10 Lakh PNG 89 SCM/Hr | 89 SCM/Hr | No Change
Kcal/Hr)
Thermosyphon FO/LDO | 65 LitHr 65 Lit/Hr No Change

08 heater for
distillation plant

99 SCM/Hr | 99 SCM/Hr | No Chan
(4 Lakh PNG 0 ge
WK anlille
Briquettes Fired| 300 Kg/Hr 300 Kg/Hr No Change
09 | Thermic Fluid | Briquette
Heater
10 Process Stack NA NA NA No Change
of AOS
11 Process stack NA NA NA No Change
for spray dryer
12 l[\)ll(V;V) Set (1.5 HSD 300 Lit/Hr 300 Lit/Hr No Change

» Existing utilities will not be changed.

(ili) Hazardous Waste Load

Before
:;‘ Type of Waste Cat;cg’ory Product Afl\:lei;(:;l"?'z\u)ﬂ
i : Mix(MT/A)
1 | Used / Spent oil 5.1 03 03
2 | Wastes / residue containing oil 52 01 01
3 | Discarded asbestos gasket 15.2 02 02

35|Page
g‘/’/

C



MAHARASHTRA POLLUTION CONTROL BOARD

Spent catalyst (Vanadium
4 Pentoxide) 17.2 01 01
Empty barrels / containers / liners
5 | contaminated with hazardous 33.1 500 500
chemicals / wastes
Spent ion exchange resin
v containing toxic metals ki s =
Chemical sludge from waste
7 walen fioatainnt 35.3 1000 1000
Concentration or evaporation
8 ety e L9 600 600
9 | Used RO membrane 35.1 1.2 1.2
10 | Spent carbon or filter medium 36.2 01 01
11 | Used glass wool Other 05 05
12 | Used filter bags Other 02 02
13 | Qil filters / Oil separators DL 01 01
14 | ESP residue Other 72 72
15 | Sch 1I-A-68 Spent Nickel Catalyst | Other 85 85
16 | By Product- Sulphuric Acid Other 240 240

Total Hazardous Waste quantity will be reduced from 157 MT/A to 156.29 MT/A after
product mix.

Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and
presentation made by the industry. Product wise load calculation in terms of wastewater,
Air emissions & Hazardous waste generation were discussed. Existing consent to
operate, Environmental Clearance, NIPL Certificate issued by M/s. Sadekar Enviro
Engineers Pvt. Ltd. and product —mix Proforma are taken on the record.

After due deliberations Committee noticed that:

(h The total production quantity will be remaining same after product mix i.e.
87800 MT/M.

()  The water consumption & trade effluent generation will remain same & organic
load will be reduced after product mix by 1.88 Kg/day.

() Industry has unable to show operational procedure of Effluent Treatment Plant.
PP agreed to submit the same.

(IV)  Air emission- Existing utilities will not be changed and there is no additional

load.
M (V) The overall Hazardous Waste quantity after product mix will be reduced.
)

The overall pollution load will not be increased after change in product — mix

8
. 36|Page



MAHARASHTRA POLLUTION CONTROL BOARD

Technical Committee Decision:

Technical Committee decided to recommend the case for change in product under
product mix with a compliance of the following conditions:

(i)
(ii)

(iii)
(iv)

(v)
(vi)

Industry shall submit operational procedure of Effluent Treatment Plant.
Industry shall segregate trade effluent into strong & weak stream and provide
separate treatment for segregated effluent stream.

Industry shall comply with all the conditions stipulated in Environmental
Clearance and ensure display/upload of six-monthly compliance monitoring
report on their official website.

Industry should not manufacture any other product for which permission is not
granted by the MPCB

Industry shall dispose the By-product as per the guidelines stipulated by CPCB
& MPCB.

Industry shall ensure connectivity of OCEMS data to Board's server and
transmit the data continuously.

o

' -~

37|Page



MAHARASHTRA POLLUTION CONTROL BOARD

 Agenda Item No. | 7
Proposal No. MPCB-CONSENT-0000107143

Project Details Aarti Industries Ltd (SPACK),

Plot no. D-18, MIDC Tarapur, Tal.Palghar,

Dist.: Palghar- 401 506

NIPL Certificate | NIPL Certificate issued by M/s. Aditya Environmental Services
Private Limited vide letter dated 215! January 2021

Introduction:

Online proposal is received vide No. MPCB-CONSENT-0000107143 along with the
copies of documents seeking amendment in existing consent to operate under change in
product —mix under the provision of EIA Notification 2006 amended on 02/3/2021
Existing Clearances:

1. Environmental Clearance is granted to the unit vide SEIAA-EC -0000000258 dated
26" April 2018.

2. Consent to Operate is granted by MPC Board vide No. Format 1.0/BO/AST/UAN No.
0000059120/0/CC-1905000056 dated 02.05.2019, valid upto 31.12.2021

3. Industry has submitted proposal on PARIVSH portal on 13/7/2021

Project Details:
A. Products with change in product mix as below:

Sr. |Product Before .
No Product Mix in Aﬂerism;ﬁ Abx
MT/M
1 |Sulphuric acid/ Oleum 25%/ Oleum
65%! Liquid SO3 (Sulphuric anhydride) o 0000

2 |Di Methyl Sulphate (DMS) 2000 2500

3 |Di Ethyl Sulphate (DES) 1200 700

4 |Di Methyl Urea (DMU) 600 600

5 |Monomethyl Urea (MMU) 100 100

6 |[Sodium Vinyl Sulphonate (SVS) 300 300

7 |Cyano Acetic Acid (CAA) 500 250

8 |Cyano Acetyl Methyl Urea (CAMU) 300 50

9 |Nitrosourasil 300 300

10 |Di Methyl Aniline 18 518

11 |Captive power plant 500 KW 500 KW

12 |Spent acid (from DMS) [By-product] 45 53

13 |[Spent acid (from DES) [By-product] 2060 1199

[":-/i}/ 38|Page



MAHARASHTRA POLLUTION CONTROL BOARD

14

20% Liquor Ammonia [By-product] 1305 1305
15 _|Ammonium Sulphate [By-product] 2550 1488
16 |Sodium sulphate [By-product] 110 110
17 |95% Acetic Acid [By-product] 318 138
18 |35% Acetic Acid [By-product] 111 64
Total (excluding Captive power plant) 17817 15675
B. Pollution load Details:
() Water & Wastewater Aspect:
Before Product-mix
Sr. No. Particular Quantity in | Effluent segregation cob TDS
CMD in CMD
Strong Weak mg/l l Kg/day | mg/l | Kg/day
1 |Water consumption 1281 Not applicable
2 Trade Effluent generation
a Process Activity 12 12 0 14800 180 48900 594
b Cooling Tower & 140 37 103 880 123 17620 2467
Boiler
Total 152 49 103 1995 304 20124 3062
3 Domestic sewage 7 0 7 400 2.8 500 3.5
After Product-mix
Sr. No. Particular Quantity in | Effluent segregation CoD TDS
CMD in CMD
Strong Weak mg/l l Kg/day | mgl/l | Kg/day
1 Water consumption 1242 Not applicable
2 Trade Effluent generation
a Process Activity 8 8 0 12400 103 31800 264
b Cooling Tower & 137 36 101 788 108 12700 1751
Boiler
Total 145 44 101 1454 211 13873 2016
3 Domestic sewage 7 0 7 400 2.8 500 3.5
o Water consumptions reduce by 39 CMD
o Effluent generation reduce by 07 CMD
o Organic Load will reduce by 92 kg/day

Treatment System:
Industry has provided combined Effluent Treatment Plant for domestic and trade effluent
comprising Primary, Secondary & tertiary treatment system which consists of Collection
tank, Neutralization tanks, dosing tanks, primary clarifier, aeration tank, secondary

\

39 |Page

o 2

“



MAHARASHTRA POLLUTION CONTROL BOARD

clarifier tank, treated water collection tank, sand filter & carbon filter. For high TDS stream-
Reverse osmosis plant and for high TDS/ COD- Evaporator has been provided.

a) Trade Effluent:

Industry has segregated trade effluent into strong & weak stream and provided
separate treatment system as below.

« Strong Stream: For high TDS stream- Reverse osmosis plant and for high
TDS/ COD- Evaporator provided

* Weak Stream: ETP comprising Primary, Secondary & tertiary treatment
system which consists of Collection tank, Neutralization tanks, flash mixer,
primary clarifier, aeration tank, secondary clarifier tank, treated water collection
tank, sand filter & carbon filter.

Treated effluent 100% recycled in the process for various purposes so as to
achieve Zero Liquid Discharge.

b) Domestic Effluent:

The domestic effluent is primarily treated in septic tank. Overflow from the septic
tank connected to secondary treatment of Effluent Treatment Plant.

(ii) Air Emission Load:

Fuel burning emissions

Sr. Source Fuel | Before After Remarks
No. Product Product
- mix Mix
01 Boiler (6 TPH) Coal 1200 Kg/Hr | 1200 Kg/H No Change
in fuel

02 Thermic Fluid FO 21 Kg/H 21 Kg/Hr No Change

Heater (4 Lakh in fuel
03 DG Set (500 KVA) | HSD 30 Lit/Hr 30 Lit/Hr | No Change
04 DG Set (1500 KVA) | HSD 60 Lit/Hr 60 LittHr | No Change

No additional fuel burning source for proposed product mix.

oL

s

40 |Page




Process emissions

MAHARASHTRA POLLUTION CONTROL BOARD

::. ~Somens o8 Before Product-mix After Product-mix
1 Process reactor Acid mist- 90 mg/Nm? Acid mist- 90 mg/Nm?
' (H2S04 plant) SO2- 250 mg/Nm? SO2- 250 mg/Nm3
Sulphonation SO2- 50 ppm SO2- 50 ppm
2. Reactor (DMS
Plant)
. DES Reactor SO2- 50 ppm SO2- 50 ppm
4. Sodium Vinyl Plant SO2- 50 ppm SO2- 50 ppm
D, DMU/MMU Plant SO2- 50 ppm SO2- 50 ppm
6 Ammonium SO2- 50 ppm SO2- 50 ppm
' Sulphate Plant

* Existing utilities will not be changed- Steam requirement will be reduced from 14.3
TPH to 14.2 TPH. Thus, no change in flue gas emissions from fuel fired sources.

* Industry is having Scrubbers to control process emissions.

* There will be no additional process vents from new products. Hence no change in
process emissions.

(iii) Hazardous Waste Load:

Sr.| Type of Waste Category Generation per Year Remark
No. (As per
Schedule) | Existing After
Change in
Product
Mix
1. | Distillation 171 6 MT/A 6 MT/A No change
Residues/ sludge
and filter cake
2. | Spent catalyst 17.2 255 Lit/A 255 Lit/A No change
3. | Spent carbon 28.3 500 MT/A 25 MT/A Reduction in
quantity
4. | Discarded 331 6 MT/A 1 MT/A Reduction in
containers/ quantity
barrels/ liners
5. | Chemical sludge 35.3 100 Kg/M 100 Kg/M No change
from waste water
treatment
UMW CV.//V)/ 41|Page



MAHARASHTRA POLLUTION CONTROL BOARD

6. | Sludge from 37.3 330 MT/A 330 MT/A No change
concentration
technique (MEE)

7. | Distillation 20.3 0 14.4 MT/A slight increase
Residues

There will be decrease in gty. of spent carbon (category 28.3) from 500 to 25 MT/A and
Discarded containers/ barrels/ liners (category 33.1) from 6 to 1 MT/A.

There will be slight increase in qty. of Distillation Residues (category 20.3) by 14.4 MT/A.
There will be overall reduction in Hazardous waste generation.

Technical Committee Deliberations:

The project proposal was discussed on the basis of presentation made and documents-
NIPL Certificate, NIPL proforma submitted by the proponent. Product wise load
calculation in terms of wastewater, Air Emissions & Hazardous Waste generations were
discussed. Existing Consent to Operate, Environmental Clearance, No Increase in
Pollution Load certificate issued by M/s. Aditya Environmental Services Private Limited
vide letter dated 215! January 2021 and product-mix proforma are taken on the record.

Committee after due deliberations noticed that:

()  Project proponent informed that there will be downward revision in some products
quantity and proposed additional increase in some products quantity. The change
will be carried out in existing plant with upgradation of plant equipment for which
budget of Rs. 5.2 Cr is proposed.

(i)  The water consumption, trade effluent generation & organic load will be reduced
after product mix by 39 CMD, 07 CMD & 92 Kg/day respectively.

(iii) There will be no change in flue gas emissions and process emissions.

(iv) The overall Hazardous Waste quantity after product mix will be reduced.

(v) The overall pollution load will not be increased after change in product — mix

Technical Committee Decision:

Technical Committee decided to recommend the case for change in product under
product mix with a compliance of the following conditions:

(1) Industry shall comply with all the conditions stipulated in Environmental
Clearance and ensure display/upload of six-monthly compliance monitoring
report on their official website.

(ii) Industry should not manufacture any other product for which permission is not
granted by the MPCB

M QZ.\O/ 42 |Page



MAHARASHTRA POLLUTION CONTROL BOARD

(i) Industry shall dispose the By-product as per the guidelines stipulated by CPCB
& MPCB.

(iv)  Industry shall ensure connectivity of OCEMS data to Board's server and
transmit the data continuously.

The meeting ended with vote of thanks to Chair.

(N‘N.Gurav) (P.K. Mirashe)
Regional Officer (HQ) Asst. Secretary (T ech)
Member convener

Chairman of Product Mix Committee